



Test Certificate

Date Received 1 April 2008  
 Date Issued 3 April 2008  
 Client Waterloo Air Products plc  
 Mills Road  
 Aylesford  
 Kent  
 ME20 7NB  
FAO Steve Mills  
 PRA Reference 08/068/NP  
 Sample Submitted 3 aluminium panels with white coating.  
 Work Requested Cross cut adhesion test  
 Comments

Prior to testing the film thickness of the coating was determined in accordance with BS EN ISO 2808 Method 7D. The panels were conditioned overnight at 23°C and 50% RH before testing in accordance with BS EN ISO 2409 using a single bladed cutting tool with a spacing between the cuts of 2mm. Three tests were carried out on each panel

Sample	1	2	3
Average Film Thickness (µm)	87	71	86
BS EN ISO 2409 rating	0,0,0	0,0,0	0,0,0*

\* Rating of 0 is no loss of adhesion

Signed.....*T.J. Winter*  
 T J Winter

Approved.....*T.J. Winter PP*  
 P Collins  
 Technical Director